Join our mailing list!





You are here:Home > ATV Parts > YAMAHA-Linhai 300cc ATV (CVT) > LH 300cc/260 cc ATV Fram Parts > LH300cc/260cc ATV Shock Absorber Rear
REF. No. PART NO. DESCRIPTION Q'TY Figure NO. 名称
1 20901 O-RING  1 LH260ATV.12-5 O型圈79X4
2 20902 CUSHION PAD 2 LH260ATV.4-4 后减震器下缓冲块
3 20903 SPACER-BEARING 1 LH260ATV.4-3 中间衬套
4 10042 O-RING 1 GB3452.1-35.5X3.55 O型圈
5 20905a REAR AXLE 1 LH260ATV.7-1a 后轴
6 20906 UP BOLT M10X1.25X57 1 LH260ATV.4-1 后减震器上安装螺栓 
7 10015 NUT M10X1.25 2 GB/T6187-M10X1.25 螺母
8 20908 SHOCK ABSORBER REAR 1 LH260ATV.4.1 后减震器组件
9 20909 DOWN BOLT M10X1.25X57 1 LH260ATV.4-2 后减震器下安装螺栓 
Linhai 260cc and 300cc ATV parts has not been address in sub catalog, Please record the parts number you need then search parts by parts number through the search engine.
googlee80cd550bace27cf